SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum @] Spectrum |
Ref Level 30.00 dBm Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS Limit heck PABS
20 dbifre—$PURIOUS } INE ABS | 20 dbifle—$RURIOUS JINE ABS | pAES
10d H 10 dBm 1]
0 de: H 0 dBm {
-10d — -10 dBm —
[t 4 [l
T 0
JRC AT
-50 dB J A\ T Lo b nd
L0 [ 0.4
Start 763.0 MHz 7007 pts Stop 806.0 MHz } | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
763.000 MHz 775.000 MHz 6.250 kHz 774.26274 MHz -60.25 dBm -25.25 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.28072 MHz -60.49 dBm -25.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -22.25 dBm -9.25 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.22522 MHz -48.82 dBm -35.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91733 MHz -25.92 d8m -12.92 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.91334 MHz -53.64 dBm ~40.64 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.57642 MHz 21.24 dBm -8.76 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.43556 MHz 20.19 dém ~9.81 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.08956 MHz -53.47 dém ~40.47 d8 788.000 MHz 788.100 MHz 30.000 kHz 788.06229 MHz -34.68 dBm -21.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -49.04 dBm -36.04 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz 31.65 dBm 218.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.34416 MHz -60.51 dBm -25.51 dB 793.000 MHz 806,000 MHz 6.250 kHz 797.12338 MHz 260.67 dbm Z25.67 db
L J{ J G o8 i (| )
Date: 20.JUN.2017 10:48:58 Date: 20.JUN.2017 10:50:37
Band Edge / Full RB
Spectrum | u:vn
Ref Level 30.00 dem Offset 10.80 dB Mode 4uto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dbr‘ﬁn PURIOUS INE _ABS DABS
10 dBm
I
0 dem [
-10 dBm —] l
-20 dem
o /
| SPURIOUS_LINE_ABS_ \T*"“\\
-40 dBm /
-50 dBm l
60.dBm [, -
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | Powerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 771.74525 MHz -59.03 dBm -24.03 dB
775.000 MHz 775,900 MHz | 100.000 kHz | 775.89505 MHz -37.63 dBm -24.63 dB
775.900 MHz 776.000 MHz | 30.000 kHz 775.98566 MHz -41.56 dBm -28.56 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.47253 MHz 3.17 dBm -26.83 dB
788.000 MHz | 788,100 MHz | 30.000 kHz 788.00055 MHz -36.99 dBm -23.99 dB
788,100 MHz | 793.000 MHz 100.000 kHz | 788.19545 MHz -32.43 dBm -19.43 dB
793,000 MHz 806.000 MHz | 6.250 kHz 793.00649 MHz -54.01 dBm -19.01 dB
)il J GITHNNED) &8

Date- 20 LN 2047 _10-44.00

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-15 of 29



SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum @] Spectrum |
Ref Level 30.00 dBm Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS Limit heck PABS
20 dbifre—$PURIOUS } INE ABS | 20 dbifle—$RURIOUS JINE ABS | pAES
10d ﬂ 10 dBm ]
0 de: H 0 dBm {
-10d — [ \ -10 dBm — j \
[
! 4
[ [
JAVIN NN AT
S04l [ 0.4
Start 763.0 MHz 7007 pts Stop 806.0 MHz } | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PpowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.25974 MHz -60.51 dBm -25.51 d8 763.000 MHz 775.000 MHz 6.250 kHz 769.35964 MHz -60.78 dBm -25.78 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -27.41 d8m -14.41 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.56778 MHz -48.84 dBm -35.84 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93192 MHz -31.03 d8m -18.03 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97677 MHz -53.81 dBm ~40.81 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.55245 MHz 19.45 dBm -10.55 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 19,29 dBm ~10.71 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04860 MHz -53.41 dém ~40.41.d8 788.000 MHz 788.100 MHz 30.000 kHz 788.04121 MHz -34.56 dBm -21.56 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.11923 MHz -49.16 dBm -36.16 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -31.81 dBm Z18.81 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.52597 MHz -60.68 dBm -25.68 dB 793.000 MHz 806,000 MHz 6.250 kHz 802.50091 MHz 60.45 dbm Z25.45 db
L )j J G o8 i [| ™
Date: 20.JUN.2017 10:47:19 Date: 20.JUN.2017 10:52:17
Band Edge / Full RB
Spectrum | u:vn
Ref Level 30.00 dem Offset 10.80 dB Mode 4uto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dbr‘ﬁn PURIOUS INE _ABS DABS
10 dBm
0 dem {
-10 dBm —] J
-20 dem
o }
| SPURIOUS_LINE_ABS_ N
~40 dBrm o
-50 dBm I
H0dB v,
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | Powerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 771.63736 MHz -59.65 dBm -24.65 dB
775.000 MHz 775,900 MHz | 100.000 kHz | 775.89595 MHz -39.58 dBm -26.58 dB
775.900 MHz 776.000 MHz | 30.000 kHz 775.99006 MHz -43.86 dBm -30.86 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.45554 MHz 2.15 dBm -27.85 dB
788.000 MHz | 788,100 MHz | 30.000 kHz 788.07817 MHz -38.83 dBm -25.83 dB
788,100 MHz | 793.000 MHz 100.000 kHz | 788.20035 MHz -34.97 dBm -21.97 dB
793,000 MHz 806.000 MHz | 6.250 kHz 793.01948 MHz -55.67 dBm -20.67 dB
)il J GITHNNED) &8

Date- 20 LN 2047 _10-45.230

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A10-16 of 29



saronias. FCC RF Test Report

Report No. :FG750208B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum ué.‘ Spectrum I:I‘_’::l
Ref Level 30.00 dbm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES Limit heck
20 dbipe—pEURIOUS INE ARS DAES 20 dg;“#’_ pURIOUS | E_ABS |
10 dem ﬂ 10 di ‘ﬂl
0de {I 0 des jl
-10 dém | H‘ -10 dBm H
N |
-20 dBm - -20 dém !
. [ . . [
SPURIOUS_LINE_ARS J\ | “ ﬂ SPURIOUS_LINE_ABS J !
-40 dBm N 40 dB A 4
VAR ANV I B ¥ U
|, UN!
50 dBm e | 50 dém o] A
Start 763.0 MHz 7007 pts Stop 806.0 MHz || [ Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit | Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.05894 MHz -60.47 dBm -25.47 dB 763.000 MHz 775.000 MHz 6,250 kHz 763.30568 MHz -60,66 dBm -25.66 dB
775.000 MH2 775,900 MHz 100.000 kHz 775,89685 MHz -31.90 dBm -18.90 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.84920 MHz -48.74 dém -35.74 dB
775.900 MHz | 776,000 MHz 30,000 kHz 775,94101 MHz -35.81 dBm -22.61 dB 775,900 MHz 776.000 MHz 30,000 kHz 77596330 MHz -53,60 dém -40.,60 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 17.91 dBém -12.09 dB 776.000 MHz 788,000 MHz 100,000 kHz 786.37562 MHz 17.91 dBém 212,00 db
788.000 MHz 788,100 MHz 30,000 kHz 786.04131 MHz -53.64 dBm -40.64 dB 788.000 MHz 788.100 MHz 30.000 kHz 788,04001 MHz -39.28 dBm -26.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 78834231 MHz -49.17 dBm -36.17 dB 788.100 MHz 793.000 MHz 100.000 kHz 768.12203 MHz -36.65 dBm -23.65 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.31818 MHz -60.68 dBm -25.68 dB 793,000 MHz 206,000 MHz 6,250 kHz 793,52597 MHz -60.42 dBm -25.42 dB

Il

Date: 22,JUN.2017 00:09:45

L L

Date: 22 JUN 2017 00:11:23

Y
J

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
20 dhhﬂ}r‘ PURIOUS INE ABS DASS
10 dBm
0 dem ‘,’ _1
-10 dBm - l }
-20 dem
. ] \
| SPURIOUS_LINE_ABS ’l \
-40 dBm - '—H \’ﬁ
-50 dem i/
| andemad e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 772.08092 MHz -60.35 dBm -25.35dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82493 MHz -43.33 dBm -30.33 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97488 MHz -47.11 dBm -34,11 dg
776.000 MHz 788.000 MHz 100.000 kHz 781.30470 MHz 1.05 dBm -28.95 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09486 MHz -43.08 dBm -30.08 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -38.93 dBm -25.93 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.21429 MHz -57.55 dBm -22,55 dB
T
( J L
Date 22 LN 2047 000808

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-17 of 29



SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

IC LTE Band 13 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

p m ué: Spectrum I "-57'-'
Ref Level 30.00 dBm Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbire—$RUBLOUS }INE ABS PABES dig;lﬂ LR LOUS. INE ABS DAE.
108 ﬁ 10 dBr
odb l o
-10 d8m % -10 d8 —— ’
208 j ] ﬂ 1 -20 dBm J
SPURIOUS_LINE 485 [ / \} “l. ﬂ ﬂ SPURIGUS LINE_ABS 0 7 H
40 d8 / A/ - 40 dBm = Y
-50 di [ I S0 d | "
Il 0.4
Start 763.0 MHz 7007 pts Stop 806.0 MHz ] (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774.39461 MHz -60.50 dBm -25.50 d& 763.000 MHz 775.000 MHz 6.250 kHz 764.42058 MHz ~60.74 dBm -25.74 de
775.000 MHz 776.900 MHz 100.000 kHz 776.89715 MHz -22.81 dBm -9.81 d8 775.000 MHz 776.900 MHz 100.000 kHz 776.16828 MHz -48.99 dBm -35.99 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99655 MHz -21.37 dém -8.37 d8 776,000 MHz 777,000 MHz 30.000 khz | 77691234 MHz 5346 dbm | 40,46 b
777.000 MHz 787.000 MHz 100.000 kHz 777.36464 MHz 20.73 dém -9.27 d8 777.000 MHz 787.000 MHz 100.000 kHz 786.68531 MHz 20.32 dém -9.68 dB
81000 itz 787,100 Miiz 30,000 kiiz 787.02363 MHz -53.47 dBm -40.47 d§ 787.000 MHz 787.100 MHz 30.000 kHz 787.00005 MHz -25.47 dam -12.47 dB
787.100 MHz 793.000 MHz 100.000 kHz 788.68846 MHz -49.16 dBm -36.16 dB 787,100 MHz 05 TG | 200 0T b 57 10R5E i o dnn oo
793.000 MHz 806.000 MHz 6.250 kHz 803.61688 MHz -60.70 dém -25.70 d 793.000 MHz 806.000 MHz | 6.250 kHz 794.29221 MHz | -60.60 dBm -25.60 dB
v Y T —
( J ( JU J

Date: 20.JUN.2017 11:00:05

Date: 20.JUN.2017 11:06:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L J J

Date: 20.JUN.2017 10:55:06

T o8

1

pe m Spectrum I
Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr O AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbire EOURLOUS INE _ABS PAES 20 dhinn sBURLOULS. INE _ABS D
10 d; 10 dBm
—
o.dd = od e
iiEn ] |
20 dB -20d l
i / \ | 5
e 4\ i -
| SPURIOUS_LINE_ABS_ 4l SPURIOUS_LINE_ABS_ \ \\.\
40 d8 / \‘r\ -40d "[J—
50dB 50 de 1
L08 I 0 |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,95804 MHz -60.39 dBm -25.39 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.81318 MHz -60.40 dBm -25.40 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89905 MHz -27.35 dém -14.35 d8 775.000 MHz 776.900 MHz 100.000 kHz 776.89336 MHz -43.92 dBm -30.92 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.98876 MHz -30.22 dBm -17.22 dB 776.900 MHz 777.000 MHz 30.000 kHz | 776.95000 MHz -48.76 dBm | -35.76 dB
777.000 MHz 787.000 MHz 100.000 kHz 780,36164 MHz 6.28 dBm -23.72 dB 777.000 MHz 787.000 MHz 100.000 kHz 782,64935 MHz 5.98 dBm -24.02 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.00504 MHz -48.29 dém -35.29 d& 787.000 MHz 787.100 MHz | 30.000 kHz 787.01434 MHz -30.45 dBm -17.45 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -44.12 dBm -31.12 dB 787.100 MHz 793,000 MHz | 100,000 kHz 787.11474 MHz -28.37 dBm -15.37 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.35714 MHz -60.41 dBm -25.41 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -58.88 dBm -23.88 dB
-~ v

J Tnn

Date: 20 JUN.2017 11:01:44

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A10-18 of 29




SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

IC LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

p m ué: Spectrum I "-57'-'
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep RefLevel 30.00 dem Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbire—$RUBLOUS }INE ABS PABES 20(13;'" RURLOUS LINE ABS DAE.
10 de; 10 dBm
l
-10 d8m l _10ds _{ | ’
20 d8 & 1 -20 dém
- IFAET o |
SPURIOUS_LINE_ABS_ ! }| \J \‘“ n SPURIOUS_LINE_ABS_ ﬁ/l l n
40 dp J N A\I -40 dBm W ad AWAY
S0 d l e I -50d ]
A AR GE0. |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || 'Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Ppowerabs | ALimit || Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 768.72428 MHz -60.32 dBm -25.32 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.06394 MHz -60.58 dBm -25.58 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89525 MHz -24.13 dBm -11.13 d& 775.000 MHz 776.900 MHz 100.000 kHz 775.98986 MHz -49.02 dBm -36.02 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99855 MHz -23.23 dBm -10.23 dB 776.900 MHz 277.000 MHz 30.000 kHz | 776.94171 MRz 253.57 dBm | ~40.57 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.31469 MHz 19,44 dBm -10.56 d& 777.000 MHz 787.000 MHz 100.000 kHz 786,65534 MHz 19.38 dBm -10.62 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.04471 MHz -53.58 dBm -40.58 dB 787.000 MHz 787.100 MHz 30.000 kHz 787.00135 MHz -27.26 dBm -14.26 dB
787.100 MHz 793.000 MHz 100.000 kHz 791.38207 MHz -49.20 dBm -36.20 dB 787.100 MHz 703.000 MHz | 100,000 kHz 787.12063 MHz 31.39 dBm Z18.39 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.31818 MHz -60.63 dBm -25.63 dB 793.000 MHz 806.000 MHz | 6.250 kHz 795.05844 MHz | -60.60 dBm -25.60 dB
g v mnﬁ-—
L J JU ]

Date: 20.JUN.2017 10:58:25

L

Date: 20.JUN.2017 11:05:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L J J

Date: 20.JUN.2017 10:56:46

T o8

1

pe m Spectrum I
Ref Level 30.00 dBm  Offset 10.80 di Mode Auto Sweep Ref Level 30.00 dB8m  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr O AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbire EOURLOUS INE _ABS PAES 20 dhinn sBURLOULS. INE _ABS D
10 d; 10 dBm
0dB =) 0 di i —
10d8 —_J[ -10 d& —1— ‘L
1 .
SPURIOUS_LINE_ABS_ A SPURIOUS_ LINE_ABS_ ™~
.40 dB / \T\ 40d /]r/ ™
50dB 50 de >,
o | s |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | (|| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 764.32468 MHz -60.55 dBm -25.55 dB 763.000 MHz 775.000 MHz 6.250 kHz 77156543 MHz -60.68 dBm -25.68 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89905 MHz -30.79 dém -17.79 d8 775.000 MHz 776.900 MHz 100.000 kHz 776.86299 MHz -43.90 dBm -30.90 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99925 MHz -32.75 dBm -19.75 dB 776.900 MHz 777.000 MHz 30.000 kHz | 776.99176 MHz ~48.26 dBm | -35.26 dB
777.000 MHz 787.000 MHz 100.000 kHz 781.11089 MHz S.21 dBm -24.79 dB 777.000 MHz 787.000 MHz 100.000 kHz 782.87912 MHz 4.94 dBm -25.06 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.09545 MHz -48.41 dém -35.41 de 787.000 MHz 787.100 MHz | 30.000 kHz 787.01783 MHz -33.14 dBm -20.14 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.17368 MHz -44.62 dBm -31.62 dB 787.100 MHz 793.000 MHz | 100,000 kHz 787.10295 MHz -31.10 dBm ~18.10 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.77273 MHz -60.57 dBm -25.57 d 793.000 MHz 806.000 MHz 6.250 kHz 793.27922 MHz -59.72 dBm -24.72 dB
-~ v

J Tnn

Date: 20 JUN.2017 11:03:24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-19 of 29



saronias. FCC RF Test Report

Report No. :FG750208B

IC LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P m ué,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 tvgrwr
Limit §heck PAES Limit Gheck PARS
20 dbipe—teuRIOUS }INE Ans paks 20 dbipe—fBURIOUS | INE ABS DAE
10 dem 10 dém ‘l\
0 db ‘ 0 dem f
-10 dom - ‘\ -10 dem —— {
-20 dom ]‘ -20 dBm
. A . |
SPURIOUS_LINE_ABS ‘ “” m | SPURIOUS_LINE_ABS _ ) \
-40 dBm A -40 dBm 4 A
J Vo NN J‘"“V"iv R
-0 dom [ T 50 dem | ]
G <A0.de0,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Atimit Range Low RangeUp | RBW | Freguency | _Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771,69730 MRz ~60.59 dém -25.50 de 763.000 MHz | 775.000 MAz 6.250 khz 765,01998 Mhz -60.67 dBrm -25.67 dB
775.000 MHz 776,900 MHz 100.000 kHz 77608766 MHz -31.22 dbm -18.22 db 775.000 MHz 776.900 MHz 100.000 kHz 775.00016 MHz 45.08 dBm 36.08 dB
776.900 MHz 777.000 MHz 30.000 kHz 776,99825 MHz -26.94 dBm -13.94 dB 776.900 MHz 777.000 MHz 30,000 kHz 776.00844 MHz ~53.89 dbm 40.69 B
777.000 MHz 787.000 MHz 100.000 kHz 777.31469 MHz 18.11 dBm -11.89 db 777.000 MHz 787.000 MHz 100.000 kHz 786.63536 MHz 18.02 dBm -11.98 dB
787.000 MHz 787,100 MHz 30.000 kHz 78703521 MHz -53.61 dém -40.61 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00035 MHz -28.45 dBm -15.45 d&
787.100 MHz 793.000 MHz 100,000 kHz 791,24650 MHz -49.19 dBm -36.19 dB 787100 MH= 783.000 MHz 100,000 kHz 787 10295 MHz ~34.85 dBm 2185 de
J93.000 Mz 508,000 MHz 5.250 kHz 799.27922 MHz -60.52 dBm ~25.52 U 793.000 MHz 806.000 MHz 6.250 kHz 500.62987 MHz -60.55 dBrm -25.55 dB
Y
I N T

Date: 22.JUN.2017 00:16:40

Date: 22 JUN 2017 00:21:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

m

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrur

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS

20 dbie —BBURIOUS | INE ABS DAES 20 dbHpe—FRUSLOUS | INE _ABS RA

10 dBm 10 dBm

ode r’"’_ﬂ} 0dBm - 1

-10 d8m __| ¥ -10 dem: —— \

-20 dBm ‘ -20 dem t

SPURIOUS_LINE_ABS 1 | SPURIOUS_LINE_ABS_ /J L_\

-40 dBm i -40 dBm t

-50 dBm l 1 50 dem

E0.BG - G0.HRm

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771.37363 MHz -60.74 dém -25.74 dB 763.000 MHz 775.000 MAz 6.250 kHz 771.70321 MAz -60.70 dBm -25.70 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.89715 MHz -34.46 dém -21.46 dB 775.000 MHz 776.900 MHz 100,000 kHz 776,84590 MHz -44.63 dbm -31.63 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99705 MHz -35.89 dBm -22.89 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.99605 MHz -48.89 dBm -35.89 dB
777.000 MHz 787.000 MHz 100.000 kHz 780.97103 MHz 4.09 dBm -25.91 d& 777.000 MHz 787.000 MHz 100.000 kHz 782,32967 MHz 3.82 dBm -26.18 dB
787.000 MHz 787,100 MHz 30.000 kHz 78706049 MHz -49.28 dBm -36.28 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00255 MHz -36.01 dBm -23.01 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.19725 MHz -45.70 dBm -32.70 dB 787,100 MH= 793.000 MHz 100.000 kHz 787.10884 MHz 35,46 dBm 22,46 dB
793.000 MHz 506.000 MHz 6.250 kHz 801.57792 MHz ~60.60 dém ~25.60 d8 793.000 MHz 806.000 MHz 6.250 kHz 703.04545 MHz -59.96 dBm -24.96 dB

—_—
Jj J i i

Date: 22,JUN.2017 00:18:38

Date: 22.JUN.20M7 00:20:17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-20 of 29




SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

IC LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum || spectrum |
Ref Level 30.00 dBm Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit §heck PAES Limit heck PABS
20 dbipe—$RURIOUS }INE ABS | PAR 20 dbiffe—$fRURIOUS JINE ABS | BAES
10d H 10 dém 1{
0de ” 0 dBm {
-10di 4_ﬂ \ -10 dBm — } \
1 -20 di
AT NI B
gy o i V\JﬂUHU | /| /\\
50 db J \\’“-—J]\" - h A N
<Gl l A0 ‘
Start 763.0 MHz 7007 pts Stop 806.0 MHz || || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
763.000 MHz 775.000 MHz 6.250 kHz 774.27473 MHz -60.71 dém -25.71 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.24975 MHz -60.62 dBm -25.62 dB
775.000 MHz 776.900 MHz 100.000 kHz 77592343 MHz -21.69 dBm -8.69 db 775.000 MHz 776.900 MHz 100.000 kHz 776.67128 MHz -49.03 dBm -36.03 dB
776.900 MHz 777.000 MHz 30.000 kHz 776,99995 MHz -30.95 dBm -17.95 d8 776,900 MHz 777.000 MHz 30.000 kHz 776.97907 MHz 53.37 dBm ~40.37 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.58442 MHz 21.25 dBm | -8.75 dB 777.000 MHz 787.000 MHz 100.000 kHz 786.39560 MHz 20.25 dBm ~9.75 dB
787.000 MHz | 787.100 MHz 30.000 kHz 787.04241 MHz -53.33 dBm | -40.33d8 787.000 MHz 787.100 MHz 30.000 kHz 787.00025 MHz -37.32 dém -24.32 dB
787.100 MHz 793.000 MHz 100.000 kHz 788.05779 MHz -48.98 dém -35.93 d 787.100 MHz 793.000 MHz 100.000 kHz 788.06958 MHz 30,80 dBm Z17.80 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.00649 MHz -60.60 dém -25.60 d 793.000 MHz 806,000 MHz ©.250 kHz 793.07143 MHz 60,69 dBm 25.60 dB
( ] ) T wa i CINEEENDD e
Date: 20.JUN.2017 11:13:20 Date: 20.JUN.2017 11:15:00
Band Edge / Full RB
Spectrum | u:vn
Ref Level 30.00 dem Offset 10.80 dB Mode 4uto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 db,lﬁrx PURIOUS INE _ABS DABS
10 dBm
e ]
0 dem [-**‘“ e
-10 dem —— J
-20 dem /
A dn
SPURIOUS_LINE_ABS_ /ﬂ ux..\
-40 dem / [
-50 dBm I
GR.ABm, [
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | Ppowerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 772.00899 MHz -59.38 dém | -24.38 dB
775.000 MHz 776.900 MHz | 100.000 kHz | 776.86678 MHz -32.34 dBm -19.34 dB
776.900 MHz 777.000 MHz | 30.000 kHz 776.99735 MHz -36.02 dBm -23.02 dB |
777.000 MHz | 787.000 MHz 100.000 kHz 781.21079 MHz 3.26 dBm -26.74 dB |
787.000 MHz | 787.100 MHz | 30.000 kHz 787.00215 MHz -34.66 dBm -21.66 dB
787,100 MHz | 793.000 MHz 100.000 kHz | 787.10295 MHz -31.25 dBm -18.25 dB
793,000 MHz 806.000 MHz | 6.250 kHz 793.07143 MHz -53.33 dBm -18.33 dB
11 ) GITTINED wa

Date- 20 1IN 2047 _14-08.22

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-21 of 29



SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

IC LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum @] Spectrum |
Ref Level 30.00 dBm Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS Limit heck PABS
20 dbire—$RURIOUS J INE ABS | 20 dbifte—$RURIOUS JINE ABS pAES
10d Jnl 10 dBm ]
0 de: H 0 dBm {
-10d 4_}\ -10 dBm —— ! ‘
[ : [
PRV Al
] VY LA kot BN
! " L
L0l L0
Start 763.0 MHz 7007 pts Stop 806.0 MHz } | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
763.000 MHz 775.000 MHz 6.250 kHz 766.51848 MHz -60.72 dBm -25.72 d8 763.000 MHz 775.000 MHz 6.250 kHz 767.42957 MHz -60.77 dBm -25.77 dB
775.000 MHz 776.900 MHz 100.000 kHz 775.94620 MHz -27.15 d8m -14.15 dB 775.000 MHz 776.900 MHz 100.000 kHz 775.13571 MHz -48.97 dBm -35.97 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99845 MHz -34.27 d8m -21.27 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.92642 MHz -53.61 dBm ~40.61 dB
777.000 MHz 787.000 MHz 100.000 kHz 777.56444 MHz 19.50 dBm -10.50 dB 777.000 MHz 787.000 MHz 100.000 kHz 786.38561 MHz 19.30 dBm ~10.70 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.06718 MHz -53.34 dém ~40.34 d8 787.000 MHz 787.100 MHz 30.000 kHz 787.00175 MHz -38.73 dBm -25.73 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.90455 MHz -49.11 dBm -36.11 dB 787.100 MHz 793.000 MHz 100.000 kHz 788.05190 MHz 31.85 dBm ~18.85 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.18831 MHz -60.54 dBm -25.54 dB 793.000 MHz 806,000 MHz 6.250 kHz 798.25325 MHz 260.72 dbm Z25.72 dB
L )j J G o8 i (| ™
Date: 20.JUN.2017 11:11:41 Date: 20.JUN 2017 11:16:39
Band Edge / Full RB
Spectrum | u:vn
Ref Level 30.00 dem Offset 10.80 dB Mode 4uto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 db:‘ﬁn PURIOUS INE _ABS DABS
10 dBm
0 dBm {r—‘"""
-10 dBm —1— J
-20 dem
o /
| SPURIOUS_LINE_ABS_ ]
-40 dem } [
-50 dBm I
A0 B ™
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | Powerabs | ALimit |
763,000 MHz 775.000 MHz | 6.250 kHz 771.86513 MHz -59.57 dBm -24.57 dB
775.000 MHz 776.900 MHz | 100.000 kHz | 776.89146 MHz -35.00 dBm -22,00 dB
776.900 MHz 777.000 MHz | 30.000 kHz 776.99555 MHz -38.51 dBm -25.51 dB
777.000 MHz 787.000 MHz 100.000 kHz 782.42957 MHz 2.27 dBm -27.73 dB
787.000 MHz | 787.100 MHz | 30.000 kHz 787.00504 MHz -37.56 dBm -24.56 dB
787,100 MHz | 793.000 MHz 100.000 kHz | 787.10295 MHz -34.02 dBm -21.02 dB
793,000 MHz 806.000 MHz | 6.250 kHz 793.12338 MHz -55.28 dBm -20,28 dB
)il J GITHNNED) &8

Date- 20 ILIN 2047 _44.10.04

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-22 of 29




saronias. FCC RF Test Report

Report No. :FG750208B

IC LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

ué.‘ Spectrum

Ref Level 30.00 dbm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES Limit heck
20 dbie—fRURIOLS | INE ARS BAKS 20 dbifpe—feuURIOUS }INE ABS |
10 dem 10 di ﬂ
- { 0 de “
-10 dem == \\ -10 dem - - %
|
-20 dBm - -20 dém l
. [, , . [
SPURIOUS_LINE_&BS |\ | ,rl ﬂ SPURIOUS_LINE_ABS j R
.40 dam A WAt -40 derr i -
S ¥
50 dem b U\"""'\ d [ Mea
E [ 1 -50 dem I |
50,0800 _0.d
Start 763.0 MHz 7007 pts Stop 806.0 MHz || [ Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit | Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77348352 MHz -60.69 dBm -25.69 d& 763.000 MHz 775.000 MHz 6.250 kHz 768.20879 MHz -60.53 dBm -25.53 dB
775.000 MH2 776,900 MHz 100.000 kHz 775,95000 MHz -31.51 dBm -18.51 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.26888 MHz -48.88 dém -35.88 dB
776.900 MHz | 777.000 MHz 30,000 kHz 776,98946 MHz -39.84 dBm -26.64 dB 776,900 MHz 777.000 MHz 30,000 kHz 775,93951 MHz -53,64 dem -40.64 dB
777.000 MHz 787,000 MHz 100.000 kHz 777.60440 MHz 18.01 dBm -11.99 dB 777.000 MHz 787.000 MHz 100,000 kHz 786,40559 MHz 17.86 dBém 1214 db
787.000 MHz 787.100 MHz 30,000 kHz 787.07867 MHz -53.28 dBm -40.28 dB 767.000 MHz 787.100 MHz 30.000 kHz 787.00005 MHz -42.63 dBm -29.63 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.13242 MHz -49.16 dBm -36.16 dB 787.100 MHz 793.000 MHz 100.000 kHz 768.05779 MHz -35.92 dém -22.92 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.55195 MHz -60.71 dBm -25.71 dB 793,000 MHz 206,000 MHz 6,250 kHz 799,21429 MHz -60.71 dBm -25.71 dB
i ] ] il I
L JL J

Date: 22,JUN.2017 00:25:13

Date: 22 JUN 2017 00'26:52

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dém  Offset 10.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PASS
o0 dbre—fRURINNLS | INE ABRS DASS
10 dBm
0 dBém

-10 dBm

-20 dBm l

| SPURIOUS_LINE_ABS_ 7 '\

-40 dBm ,*H' = —\ﬁ

-50 dBm |/

TRy Womema,

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 771.73327 MHz -60.32 dBm -25.33 dB
775.000 MHz 776,900 MHz 100.000 kHz 776.89715 MHz -38.78 dBm -25.78 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.97677 MHz -42.48 dBm -29.48 dB
777.000 MHz 787.000 MHz 100.000 kHz 781.30070 MHz 1.10 dBm -28.90 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.00894 MHz -41.43 dBm -28.43 db
787,100 MHz 793,000 MHz 100,000 kHz 787.10295 MHz -38.06 dBm -25.06 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.16234 MHz -57.71 dBm -22,71 dB
-7

L

J

Date 22 I8 2047 002334

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A10-23 of 29



saranas. FCC RF Test Report Report No. :FG750208B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A10-24 of 29
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum - pectrum o
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Tm.—,k PABS Limit rihpnk
ne SPURIOUS LINE_ABS PABS Line $PURIOUS_)LINE_ABS
-10 défE—f -10 def
SPURIOUS_LINE_ABS_ | SPUI 5_LINE_ABS_
-20 dBr -20 dBrr
30dB 30 dB
40 d -40 di
4 — LAAAAA AT Aot . — (AR IAAR S e
s0d st 50dB , S
— e
-70 dei -70 dB
-80 dB -80 dBr
-90 dB -90 dei
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz | 741.93678 MHz -58.33 dBm -45.33 dB 30.000 MHz | 763.000 MHz 100.000 kHz | 683.32609 MHz -58,34 dBm -45,34 dB
806.000 MHz 1.000 GHz 100,000 kHz 865.96452 MHz -57.25 dBm -44.25 dB 806.000 MHz 1.000 GHz 100,000 kHz 875.56272 MHz -57.43 dBm -44,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -46.96 dBm -33.96 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.99375 GHz -47.10 dBm -34.10 d8
3.000 GHz 8.000 GHz 1.000 MHz 6.99135 GHz -42.,06 dBm -29.06 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.84587 GHz -41.91 dBm -28.91 dB
~7 W
( ) ) T e ( ) ] T e

Date: 20.JUN.2017 10:14:49

Date: 20.JUN.2017 10:15:43

Middle Channel / QPSK

Middle Channel / 16QAM

trum - pectrum -
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit (ihnrk PARS Limit Tmrk PAR
ne $PURIOUS LINE_ABS PABS ne $PURIOUS LINE _ABS PABS
-10 8RR -10 e
_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dB
30 dB 30 dB
40d -40d
4 e AN NAAN b Pcsnn : N R R i P
-50 dBl -50 dBi
- ™
70de 70dB
-80 dBm- -80 dBr
-90 dBr -90 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz | 703.83983 MHz -58.53 dBm -45.53 dB 30.000 MHz | 763.000 MHz 100.000 kHz 688.45452 MHz -58.31 dBm -45,31 d8
806,000 MHz 1.000 GHz 100,000 kHz 972.70815 MHz -57.31 dém -44.31 dB 806.000 MHz 1.000 GHz 100.000 kHz 856.94803 MHz -57.37 dBm -44,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.82 dBm -33.82 dB 1.000 GHz 3.000 GHz | 1.000 MHz 2.98975 GHz -47.30 dBm -34.30 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99535 GHz -42.25 dBm -29.25 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.98985 GHz -29.01 d&
mm— ST
L J{ J LU ( J J CHNNRNRRD o

Date: 20.JUN.2017 10:17:31

Date: 20.JUN.2017 10:16:37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-25 of 29



SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum - pectrum o
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PABS Limit ¢heck PABS
10 éé”\e INE_ABS PABS 10 Ane $PURIOUS_)LINE_ABS PABS
SPUR _LINE_ABS_ LINE_ABS_
20 dBr
30 dB 30 dB
-40 dl -40 df
A AP N ANt = . AR A A ol et
-50 di -50d
-y
-70 dB -70 d8
-80 dB -80 dBi
-90 d -90 dei
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz | 100,000 kHz 741.20415 MHz -58.51 dBm -45,51 dB 30.000 MHz | 763.000 MHz 100,000 kHz 727.28411 MHz -58,32 dBm -45,32 dB
806.000 MHz 1.000 GHz 100,000 kHz 880.31334 MHz -57.27 dBm -44.27 dB 806.000 MHz 1.000 GHz 100,000 kHz 922.97201 MHz -57.37 dBm -44,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.37 dBm -34.37 de 1.000 GHz 3.000 GHz | 1.000 MHz 2.30742 GHz -47.42 dBm -34.42 d8
3.000 GHz 8.000 GHz 1.000 MHz 6.99135 GHz -41.81 dBm -28.81 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.84987 GHz -42.27 dBm -29.27 dB
ST
l )i j T o8 ( )| J TN oa

Date: 20.JUN.2017 10:19:48

Date: 20.JUN.2017 10:20:42

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 20.JUN.2017 10:23:11

Date: 20.JUN.2017 10:22:17

Spectrum E um
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr
PARS Limit fheck PABS
INE_ABS PABS 10 4ine _$PURIOUS LINE_ABS PABS
[ SPU S_LINE_ABS_
-20 dB
-30 dB
-40 di
' P e e | LA AAAT ] A
-50 dBr
70de 70 dB
-80 dBm: -80 dBm
-90 dBr -90 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 763,000 MHz | 100.000 kHz 732.41254 MHz -58.09 dBm -45,09 dB 30.000 MHz 763.000 MHz 100.000 kHz 679.29660 MHz -58.49 dBm -45,49 dB
806,000 MHz 1.000 GHz 100.000 kHz 893.11094 MHz -57.29 dBm -44.29 dB 806,000 MHz 1.000 GHz 100.000 kHz 879.14993 MHz -57.23 dBm -44.23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -46,32 dBm -33.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98225 GHz -47.54 dBm -34.54 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.98935 GHz -42.15 dBm -29.15 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.99785 GHz -42.17 dBm -29.17 d&
— nﬁ-ini—_
{ ) J Tn L J J q wa

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A10-26 of 29



saronias. FCC RF Test Report

Report No. :FG750208B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 22 JUN 2017 00:00:23

Spectrum u%;" Sp ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
Limit
INE_ABS 10 éé%»- INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm -40 dBm
M SR b s ettt e iy PONET WAV N P
-50 dBm -50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 742.66042 MHz -58.10 dBm —45.10 dB 30,000 MHz 763.000 MHz 100.000 kHz 723.98726 MHz -58.44 dBm -45.44 db
806.000 MHz 1.000 GHz 100.000 kHz 510.95002 MHz -57.47 dBm -44.47 dB 806.000 MHz 1,000 GHz 100.000 kHz 969.60570 MHz -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -47.27 dBm -34.27 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98125 GHz -47.,59 dBm -34.59 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.928985 GHz -42,24 dBm -29.24 dBb 3.000 GHz 8,000 GHz 1.000 MHz 6.98935 GHz -42.26 dBm -20.26 di
—_— —_—
{ 1 J L] ( )| L]

Date: 22 JUN.2017 00:01:16

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr
Limit heck PARS
10 rﬁ'r}\" SPURIOUS. INE_ABS PABS
S_LINE_ABS_
g P NP st
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 730.21464 MHz ~58.45 dBm 45,45 dB
806.000 MHz 1.000 GHz 100.000 kHz 950.02148 MHz -57.48 dbm -44.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.45439 GHz -47.49 dBm -34.49 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99035 GHz -42.20 dBm -29.20 dB

\ ) ]

Date: 22.JUN.2017 00.06.07

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A10-27 of 29



saranas. FCC RF Test Report Report No. :FG750208B

LTE Band 13/ 10MHz

Middle Channel / 64QAM
Spectrum -
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Gheck
10 éd”\" sPURIOUS. INE_ABS TABS
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm
R P b WS
-50 dBm —
70 dg
-80 dBm
-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 728.74938 MHz -58.43 dbm —45.42 dB
806.000 MHz 1.000 GHz 100.000 kHz 943.52574 MHz -57.37 dbm -44.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -47.37 dBm -34.37 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.84587 GHz -42,24 dBm -29.24 dBb
( )i ] T e
Date: 22 JUN.2017 00:12:18
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saronias. FCC RF Test Report

Report No. :FG750208B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0008
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0020

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.1 V. ; Maximum Voltage =3.6 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A10-29 of 29




saranas. FCC RF Test Report Report No. :FG750208B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.88 4.7 4.7 5.48
Middle CH 3.83 4.64 4.75 5.51 PASS
Highest CH 3.8 4.55 4.49 5.48
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.65 6.09
Middle CH 5.68 6.09 PASS
Highest CH 5.68 6.09
SPORTON INTERNATIONAL INC. Page Number : All-1 of 26
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SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

) )
rum 7 E 7
Ref Level 30.00 dém _ Offset 10,70 d& Ref Level 30.00 dém _ Offset 10.70 di
lo_att 30d8AQT 2ms @ RBW 10 MHz o att 30de  AQT 2ms @ RBW 10 MHz
0152 view @153 view
0.0 i 0.0 =
‘ L \ :
\ $
| \ y
1E- i 1€ 3
! \
1E 1€ } -
I\ A
Kr 709.0 MHz 3 Mean Py + 20.00 dB SF 709.0 Mz i Mean Pwr + 20.00 dB.
y ive Di Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.1% | 0.019% | Mean | Peak | crest | 10% | 1% | _B.19% | 0.01% |
Trace 1 19.62 dém 23.58 dBm 3.96 d8 2.43 d8 3.74 dB 3.88 dB 3.97 d8 Trace 1 20.25 dém 25.47 dBm 5.21 d8 2.41 d8 4.06 d8 4.70 d8 5.10 d8
—_—
L N J W we L JL J QR we
Date: 17.JUN.2017 20:47.27 Date: 17.JUN.2017 20:47:37

Date: 17.JUN.2017 20:47.56

Spectrum " 2 Spectrum -
Ref Level 30.00 dém _ Offset 10,70 d& Ref Level 30.00 dém _ Offset 10.70 di
o att 20d8 AQT 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MHz
0152 view @153 view
=
N :
0.0 -
N \
2. Y 2
N \ \
1€
1
\ \ \
1E: ] <
; | :
\ \
Er 710.0 MHz i Mean Pwr + 20.00 dB OF 710.0 MHz i Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _©8.% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% |
Trace 1 19.63 dém 23.57 dBm 3.93 d8 2.38 d8 3.62 dB8 3.83 dB 3.94 d8 Trace 1 20.35 dém 25.52 dém 5.17 d8 2.41 d8 4.00 d8 4.64 d8 4.99 dé
~ _— ~
L JL J W we L JL
Date: 17.JUN.2017 20.47.47

Highest Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dém _ Offset 10.70 db Ref Level 30.00 dém _ Offset 10.70 d&
fo_att 30de AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
[015a view @153 view
0.0 ‘\ 0.0 >
i 5 3 N
1 N \ N
1E- 1E a
| i
| 1
\
1E. 1E: 3 <
i
|
1
Er 711.0 MHz Mean Pyer + 20.00 dB (CF 711.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.01% | Mean | peak | crest | 10% | 1% | ©01% | 001% |
Trace 1 [ 19.73 dbm  23.60 dBm 3.87 4B 2.43 dB 3.65 dB 3.80 d8 3.88 0B Trace 1 [ 20.26 dBm _ 25.40 dbm 5.14 dB 2.52 dB 4.00 dB 4.55 dB 4.93 dB
e —
L )1 J A ve L J1 J G e
Date: 17.JUN.2017 20.48.06 Date: 17.JUN.2017 20.48:16
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SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
rum & : =
Ref Level 30.00 dém Offset 10.70 di Ref Level 30.00 dém Offset 10.70 dé
b Att 30 dB  AQT 2 ms & RBW 10 MHz b Att 30 dé  AQT 2 ms » RBW 10 MHz
@152 View @ 15a View

o \ .

Kr 709.0 MHz ) 3

Mean Py + 20.00 dB SF 709.0 Mz i Mean Pwr + 20.00 dB.
y i ion Function Samples: 130000 | y Ci i Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% | Mean | Peak | crest | 10% | 1% | _B.19% | 0.01% |
Trace 1 18.54 dBm 23.39 dBm 4.85 d8 2.93 d8 4.55 dB 4.70 d8 4.81 d8 Trace 1 19.23 dém 25.51 dém 6.29 d8 3.01 d8 4.75 d8 5.48 d8 5.91 d8
—_—
L ) 6 J o ee L Did J G e
Date: 17.JUN.2017 20:46:28 Date: 17.JUN.2017 20:46:37

Spectum | = Spectrum =
Ref Level 30.00 dém Offset 10.70 d@ Ref Level 30.00 dém Offset 10.70 dé
o Att 30 dB  AQT 2 ms & RBW 10 MHz o Att 30 dé  AQT 2 ms & RBW 10 MHz
@153 View [@ 152 View

0.0 | 0.0 - -

! i g

{ BN \ N

l \ \ \
1€ 1 1E :

{ x

‘ \

\ \ \

1E + 1€ x

Er 710.0 MHz _ i

Date: 17.JUN.2017 20:46:47

Mean Pwr + 20.00 dB oF 710.0 MHZ _ i Mean Pyr + 20.00 dB
y ive Di ion Function Samples: 130000 | y Ci Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.9% | 0.01% | Mean | Peak | crest | 10% | 1% | _B8.19% | 0.01% |
Trace 1 18.63 dém 23.48 dBm 4.85 d8 2.87 d8 4.61 dB 4.75 dB 4.81 dB Trace 1 19.26 dém 25.51 dém 6.25 d8 3.10 d8 4.75 d8 5.51 d8 5.94 d8
m . 6
L J1 J o ve

Date: 17.JUN.2017 20:46:57

Highest Channel / 1RB

Spectrum 2 Spectrum -
Ref Level 30.00 dém _ Offset 10.70 db Ref Level 30.00 dém _ Offset 10.70 d&
fo_att 30de AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
[015a view @153 view
0.0 - 0.0 h -
I X, N s
) J \
1E- 'l 1€
{ X
{ '
\ | \
1E. % 1E: <
Er 711.0 MHz Mean Pyer + 20.00 dB (CF 711.0 MHz Mean Pwr + 20.00 dB.
y ive Di ion Function Samples: 130000 | y Ci ive Di ion Function Samples: 130000
Mean | peak | crest | 100 | 1% | 0.1% | 0.010% | Mean | peak | crest | 10% | 1% | ©0.1% | 001% |
Trace 1 [ 16.84 dbm  23.54 dBm 4.69 dB 2.768 dB 4.35 dB 4.49 4B 4.61 0B Trace 1 [ 19.25 dm _ 25.36 dbm 6.11 d8 3.07 d8 4.72 dB 5.48 dB 5.88 0B
e ]
L )1 J A ve L J1 J G e
Date: 17.JUN.2017 20.47.07 Date: 17.JUN.2017 20:47:17
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saronias. FCC RF Test Report

Report No. :FG750208B
LTE Band 17 / 10MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
Y
0.0 —
Y N 3
X 5 A\ N
1E- - 1E- 5
| % ¥ N
\ \ N
‘\
1E l‘ 1E :
i
CF 709.0 MHz - Mean Pwr + 20.00 dB CF 709.0 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 1 Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 17.79 dBm 23,56 dBm 5.77 d8 2.10 dB 4.99 dB Trace 1 18.26 dBm 25,58 dBm 7.32 d8 3.13 d8 5.10 d8 6.70 dB
— -~ rm— -r
~ I 4 ~ I 4 -
Date: 21.JUN2017 234756 Date: 21.JUN2017 23:48:05
Middle Channel / 1RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
e
e
= N -
0.0 0.0
| ) . b
1 ! i
1E - 1E ":
1
hY
R 4
b b I
1
|
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | | ®o Mean | Peak | crest | 10% | | D19 | Do |
Trace 1 17.64 dBm 23,44 dBm 5.80 d8 3.01 dB 5.25 dB Trace 1 18.27 dBm 25,43 dBm 7.16 d8 3.16 d8 6.09 d8 6.64 dB
— —
~ I 4 ~ I 4 LU
Date: 21.JUN 2017 234814 Date: 21.JUN.2017 23:48:23
Highest Channel / 1RB Highest Channel / Full RB
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
i “
0.0 = g 0.0 i g
‘\, N W BN
1 | .
1E- f - 1E- i -
\ , \‘ RS
1€ l 1€ 3
|
i
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 0% | 9% | 0a% | o0.01% | Mean | Peak |  crest | 10% | 1% | 010 | oot |
Trace 1 17.50 dBm 23,23 dBm 5.83 d8 2.96 dB 4.99 dB dB 5.80 dB Trace 1 18.20 dBm 25,20 dBm 6.89 d8 3.19 d8 5.07 d8 6.09 d8 6.49 dB
L T J [ L hi )| WD e
Date: 21.JUN.2017 23:48:32 Date: 21.JUN 2017 234841
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Report No. :FG750208B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.90 4.89 9.89 9.69 - -
Middle CH - - - 4.95 4.88 9.83 9.95 - -
Highest CH - - - 4.86 4.85 9.67 9.67 - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.95 - 9.75 - - -
Middle CH - - - 4.9 - 9.69 - - -
Highest CH - - - 4.88 - 9.77 - - -

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG750208B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

“’é‘ pectrum 2
Ref Level 30.00 dBm  Offset 10.70 dB w RBW 100 kHz Ref Level 20.00 cBm  Offset 10,70 dB e RBW 100 kHz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 wax [@ 17k Max
m1[1] 14.48 dBm| Mi[1] 13.52 dBm)|
706.82000 MHz| 705.31100 MHZ]
& " ndB 26.00 dB} & } ndB 26.00 dB|
p P A e Wt WL AR por N 4.895000000 MHz| 2 \ L AL A nn nbn o o, By 4.885000000 MHzZ|
L 7 a factor 144.4 1 T A =R 144.4
od | od \
/ \
] \
-10 -10 ¥
-20 di = — -20 di \\
A S M ALV PP ANAS B e AA YA
% =4 ¥ SVAV-A
-40 -40
-50 -50
60 -60
GF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 706.62 MHZ 14,48 dBm nde down 4.895 MHz ML i 705.311 MHz 13.52 dém nd8 down 4.685 MHz
T1 L 704.042 MHz -11.40 dBm nds 26.00 dB TL 1 704.042 MHz -12,61 dam nds 26.00 d8
T2 1 708.938 MHz -11.90 dém Q factor 144.4 T2 1 708.928 MHz -12.53 dém Q factor 144.4
)i T o8 )i aimn e
L J L L J

Date: 17.JUN.2017 19:53:53

Date: 17.JUN.2017 19:54:03

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

‘%‘ pectrum 2
Ref Level 30.00 dém  Offset 10.70 db w RBW 100 khz Ref Level 20.00 GBm  Offset 10,70 dB w RBW 100 kHz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.12 dbm| Mi[1] 13.52 dBm)|
708.80100 MHz| 709.65000 MHz]
. it ndg 26.00 dB| &0 M nds 26.00 dB)
i o e WY N e 4.945000000 MHz| i R e A e BB N A 4.875000000 MHZ|
7 Q factor 143.3 i = Q factor 1 145.5)
{
0 d i odi ‘,w |
\ \
-10 -10
-20 df g -20 df o
AP A A
PR I Ve VO \ M VAINA L pm
~30 dé lac ot IRl \ .
-40 -40
-50 -50
-60 di -60
GF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 708.801 MHz 14.12 d8m ndB down 4.945 MH2 M1 1 709.65 MHz 13.52 dém ndé down 4.875 MH2
T1 1 707.483 MHz -12.10 dBm nds 26.00 d8 T1 1 707.562 MHz -12.35 dam nds 26.00 d8
T2 1 712.428 MHz -11.69 dém Q factor 143.3 T2 1 712.438 MHz -12.84 dém Q factor 145.6
( )i ] T o8 ( ) ) TIin

Date: 17.JUN.2017 20.00.56

Date: 17.JUN.2017 20.01.08

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

ectrum ) =) pectrum | =
Ref Level 30.00 GBm  Offset 10.70 dB w RBW 100 kHz Ref Level 20.00 dBm  Offset 10.70 di w RBW 100 kHz
lo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
MiL1] 14.42 dbm| i1l 14.40 dBm)
713.30000 MHz| 712.99100 MHz|
& Ll nds 26.00 dB)| & ndB 26.00 dB)|
o A R P \_X VAV B 4.855000000 MHZ, o A x, o BRA_ A . 4.845000000 MHZ|
i Q factor 146.9| T v Qfactor ) 147.2
0d / | 0 // \
{ 4
-10d 7 -10 df g
/ / \
/ / \
-20d -20 di
. —v\/ MY Lo 3048 A o M AAN
2Pt =
-40d
-50 di -50 di
60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 713.3 MHz 14,42 dBm ndB _down 4.855 MHz ML 1 712.991 MHz 14,40 dBm ndé down 4.845 MHz
T1 1 711.052 MHz -11.23 dém nds 26.00 d8 T1 1 711.062 MHz -11.18 d8m nd8 26.00 d8
T2 1 715.908 MHz -11.07 dBm Q factor 146.9 T2 1 715.908 MHz -11.35 dem Q factor 147.2

Date: 17.JUN.2017 20.03:29

Date: 17.JUN.2017 20:03:39
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